PARTS LIST

ITEM

AB1
B19
B21
B22
B23
B24
B25
B26
B28
B33
B39
AC5
C11
C13
C14
C16
Cc18
C35
C37
AD1
AE1
EO3
EO4
AF5
FO08
AF2
AF3
F12
AG5
HO1
HO2
HO4
HO5
HO8
HO9
H10
H11
G13

ST08.AB1
ST01-B19
ST08-B21
ST28-B22
ST28-B23
ST08-B24
ST03-B25
ST08-B26
ST08-B28
ST08-B33
ST08-B39
ST08-AC5
ST03-C11
ST08-C13
ST01-C14
ST01-C16
ST01-C18
ST18-C35
ST18-C37
ST08-AD1
STO3-AE1
ST08-E03
ST08-E04
STO8-AF5
ST03-F08
STO7-F14
STO07-F11
STO1-F12
ST08-AG5
ST28-HO1
ST28-H02
ST28-H04
ST01-HO5
ST23-H08
ST03-H09
ST06-H10
STO1-H11
ST08-G13

DESCRIPTION

Main frame

Fixing bracket, motor
Rubber cushion
Running belt
Siderein

Upper motor cover
Lower motor cover
Roller cover, left
End cap, main frame
Roller cover, right
Running deck

Base frame

Foot step

Mobile wheel housing
Mobile wheel

Pad, base frame
Spring, foot step
Protective cover, left
Protective cover, right
lift arm, incline
Fixing arm, folding
Sleeve, fixing arm
Air shock

Console frame

Wire, hand pulse
EZ-button, incline
EZ-button, speed
Lower EZ-button case
Console mast

Upper console case
Lower console case
Overlay, console
Safety key set
Monitor

Sensor wire, monitor
Heartrate PCB
Upper console wire
Connecting bracket

QTY

A a a DN AN A A a a N a a ailN 20 a

N = =2 2 A a a a a NN a a a a A a A

12

ITEM

H12
H20
H35
JO1
JOo2
JO3
JO8
JO9
J14
J13
J15
J16
J17
J18
J19
J22
KO1
K02
KO3

STO1-H12
ST06-H20
STO03-H35
ST 06-J01
ST04-J02
ST11-J03
STO01-J08
STO08-J09
STO01-J14
STO01-J13
STO03-J15
STO06-J16
STO06-J17
ST06-J18
STO01-J19
STO08-J22
ST 28-K01
ST 28-K02
ST 09-K 04

DESCRIPTION

Fixing bracket, safety key
Membrane key
Receiver

Motor

Incline motor
Controller

Motor sensor wire
Power cord

Grounded wire B
Grounded wire A
Lower console wire
Socket

On/off switch

Fuse

Core, motor

Fixing bracket, controller
Frontroller

Rear roller

Drive belt

QTY

B . T T N e . e . . N T e e . T T S N



PARTS LIST-BOLTS

ITEM

AB

AC

AD

AG

AH

Al

AJ

AL

AN

AO

AR

DESCRIPTION

Bolt M10x45
Incline motor

Nylon nut M10
Incline motor
Liftarm

BOLT M8X140mm
Motor

Nylon nut M8
Motor
Folding arm, incline
Rear mobile wheel
Front mobile wheel
Foot step
Air shock
Rotary bracket
Fixing bracket,mobile wheel

M8 Washer
Motor

Nut M4
Upper motor cover

Self tapping screw M4X15mm
Upper motor cover
EZ-button
Fixing bracket, controller
Console frame

Bolt M8X40mm
Folding arm, incline
Rear mobile wheel
Front mobile wheel
Fixing bracket,mobile wheel

Bolt M5X10mm
Controller
Bolt M3X10mm

Motor sensor wire
Power cord

Self tapping screw M4X10mm

Roller cover, left &right
Lower motor cover
Console case

QTY

N

NBAaaNN-=aNN

-

1N

ANO H

N NNDN =

NN

2

4
14

13

ITEM DESCRIPTION
AS Bolt M8X15mm
Pad, base frame
AT Bolt M8x50mm
Foot pad
Rotary bracket
AX Bolt M3x6mm
Monitor
Sensor wire, monitor
AU Bolt M8x25mm
Air shock
AZ Bolt M8x25mm
Air shock
BB Bolt MAX15mm
Ground wire
Ground wire
Wave filter ground wire
BN Bolt M10X60mm
Liftarm
Incline motor
BP Copper column M3X10
Wave filter column
BQ Bolt M3X6mm
Wave filter
CJ Bolt M8x125MM
Motor
CO BoltM6X65mm
Front & rear roller
CP  Bolt M6X25mm w/washer
Running deck
cQ Bolt M10X70mm
Liftarm
HARDWAREKIT
AS Bolt M8X15mm
BC Bolt M4X10mm
AZ Wrench M5

QTY



o
Z
=
<
o
a
=)
m
a
o
-
o
>
M




	頁面  1
	頁面  2
	頁面  3
	頁面  4
	頁面  5
	頁面  6
	頁面  7
	頁面  8
	頁面  9
	頁面  10
	頁面  11
	頁面  12
	頁面  13
	頁面  14
	頁面  15
	頁面  16



